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Overview 2017.11.02
C 130.2-8 2017.03.29
No. Part No. Qty. Description Part
Note
0 128500894 1 10PCS 4C TOP BOX PCI C125.4 [1]
0 128500891 1 10PCS 4C TOP BOX CAR C125.4 [1]
0 128500871 1 10PCS TOP BOX PCCAR C125.4 [1]
0 128500786 1 BOX 10PCS C-PG 130.2 [1]
0 128500785 1 BOX 10PCS C125.4 [1]
0 128500781 1 10PCS 4C BOX P C125.4 C130.1 [1]
0 128500780 1 10PCS 4CBOX PCAD C120.4 C125.4 [1]
0 128500779 1 10PCS 4C BOX PCA C130.2 [1]
0 128500777 1 10PCS 4CBOX PCDI C120.4 C125.4 [1]
0 128500776 1 10PCS 4C BOX PCD C120.4 C125.4 [1]
0 128500772 1 10PCS 4C BOX PCA C125.4 C130.2 [1]
0 128500766 1 10 PCS 4C BOX PAD C125.4 [1]
0 128500763 1 10 PCS 4C BOX P C125.4 C130.2 [1]
1 128500802 1 FRONT COVER BLUE C125.4
1 128500803 1 FRONT COVER BLUE C130.2
1 128500804 1 FRONT COVER BLUE C-PG 130.2
2 127440198 1 MAIN SWITCH
3 128500492 1 CAPACITOR UNIVERSAL MPX
4 128500493 1 EMC COIL UNIVERSAL
6 127440056 2 PLASTIC SCREW M4X16
7 127440243 1 CABLE RELIEF BLACK
8 127440096 1 RIGHT LEG COVER BLACK C120.5
9 128500805 1 RIGHT CHASSIS COMPACT
10 127440060 2 POWER CABLE HOOKS
11 127440098 2 WHEEL KIT BLUE CAP
12 127440099 1 LEFT LEG COVER BLACK C120.5
13 128500806 1 LEFT CHASSIS COMPACT
15 127440065 1 REAR COVER BLACK
16 127440184 1 PLUG FOR HOSE HOOK BLACK
17 128500807 1 HANDLE COMPACT
18 127440068 1 HOSE HOOK
19 6520844 1 CLEANING TOOL BLACK
20 107141838 12 SCREW K50X18 WN1451 BLACK TORX20
21 128500029 1 RUBBER MOUNT KIT
22 128500910 1 MOTOR 1.7KW 230V 50HZ
23 128500895 1 PVC POWER CABLE INDUCTION EU
23 128500020 1 POWER CABLE INDUCTION EU
23 128500021 1 POWER CABLE INDUCTION GB/UK
23 128500022 1 POWER CABLE INDUCTION AUS NZ
23 128500477 1 POWER CABLE EU [2]
Part Notes:
[1] - PACKAGING PRUNED
21 - SGP
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Motor pump 2017.11.02
C 130.2-8 2017.11.03

No. Part No. Qty. Description Part

Note

0 5301425 1 PUMP OIL 46 1X1 L

5 127130066 1 WASHER D22XD6.4X1.5

6 4818 1 CYLINDER SCREW M6X20 I1ISO 4762 ST 8.8/ZN

7 127440074 1 7.0DEG. WOBBLE DISC KIT

8 127440075 1 DIA.12 PUMP PISTON KIT

9 127440249 1 MICRO SWITCH BOX KIT

10 127440077 1 START STOP SYSTEM KIT

11 127440078 1 O-RING 72X2 SH90

12 127440079 1 CYLINDER BLOCK

13 6528574 1 WATER FILTER COMPLETE

14 128500993 1 THRUST COLLAR WATER KIT

15 127440082 1 NON RETURN VALVE KIT

16 127440083 1 SUCTION AND PRESSURE VALVE KIT

17 127440084 1 CYLINDER HEAD WITH M8X10 HEX

18 127440085 3 0O-RING 11.7X2.0 SH90

19 128500851 3 PRESSURE VALVE PLUG KIT

20 127500029 4 WASHER

21 127500050 4 SPRING WASHER

22 127500071 1 SCREW M6X70 DIN 912 4PCS

23 128500324 1 O-RING START/STOP VALVE NAO
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Accessories C125.4 and C130.2 2017.11.02
C 130.2-8 2017.07.06
No. Part No. Qty. Description Part
Note
1 126481132 1 G3 GUN WITH INTERMEDIATE TUBE
2 126481133 1 KIT F. G3 GUN_SPRING & VALVE
3 126481126 1 SPRING F. INTERMEDIATE TUBE
4 101814698 7 SCREW 3X16
5 128500487 1 HAND SHELLS BLACK FOR S0 GUN
6 128500488 1 PRESSURE TUBE W.SPRING BUTTOM
7 128500489 1 TRIGGER KIT FOR S0 GUN
8 126481134 1 G3 LANCE COMPLETE
9 126481125 1 O-RING 9.0X2.6 SH90 NBR
10 126481109 1 LOW PRESSURE NOZZLE W.O-RINGS
11 3004312 1 O-RING 7X1.2 NITRIL 90 SHORE
12 128500858 1 HOSE COMPLETE 8M DN6
13 3001211 1 O-RING 9.6X2.4 NITRIL 70SH
13 6411218 1 BAG WITH 10 O-RINGS 3001211
14 3004304 1 O-RING 5.1X1.6 VITON SH 90
15 128500077 1 C&C FOAMSPRAYER WITH BOTTLE [1]
16 5300411 1 MIXER BOTTLE WITHOUT CAP
17 128500298 1 C&C POWERSPEED
18 126481116 1 PR TORNADO YELLOW
19 6520844 1 CLEANING TOOL BLACK
20 128500679 1 INTERMEDIATE TUBE SO
128500685 1 FIXED BRUSH SHORT NILFISK SP 2]
Part Notes:
1 - Cardeluxe
128500938 - Super Foam Sprayer (2017)
[2] - Only A variants
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